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ESION REEHT AR A IR A
Applicant Dongguan Amperex Technology Limited
FHE AR ARSETTRR (LI B BOR L IF A X Tk 15
) No.1 West Industrial Road, SongShan Lake High Tech Industrial Development Zone, Dongguan
Applicant's address ] ] ]
City, Guangdong Province, P.R. China
it IREEFREIRRHL A IR 2
Manufacturer Dongguan Amperex Technology Limited
> /\/\/\g N “él‘ T‘El‘_‘/\\ ‘A‘_Aj_[_/‘ ‘X:l:j_k E 1 =

Manufacturer's address

No.1 West Industrial Road, SongShan Lake High Tech Industrial Development Zone, Dongguan
City, Guangdong Province, P.R. China

IR 2R B 1
+86-(0)769-8898 9338
Telephone Number
IS A2 11 )
. SSL-Reception@ATLBattery.com
Email address
X 1k
. www.atlbattery.com
Website
FE A4 R TIRER
Sample Name Rechargeable Li-ion Battery
P S
N 361-00185-00
Sample Model
R WO TR, R 3.25%26%34mm
Appearance Yellow almost Cuboid, size: 3.25*26*34mm
FI AR )
Trademark

D7 A 5 b v

Test method and criterion

AR GRIGEMPRHETM)  CE-BBITHRIBIE 1) 383
UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1/Subsection 38.3

F el Fo0 2024/4/17 Mstigiz FW 2024.4.17~2024.5.9
Accepted date Test date
ST R R WRBD. b, SMERAERR. PR AL SREAA.
) Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,
Test items Forced discharge.
R 4518
Test conclusion:
2R SE 8T BRIRRHE A PR A mlE ke 1) — R b e, RIEEREE GRIBAFRHEFM)  CGEL
BATRIBIE 1) 38.3 TR
MRS 18 The Rechargeable Li-ion Battery submitted by Dongg y Limited are
Conclusion tested according to UN Manual of Tests and Criteria,
Amend.1/Subsection 38.3.
LR SR ibUN HE
Test result: Pass ﬁ%ﬁm“%ﬂqﬁ
2k HiH(Issue date): 24/5/9
EE W ﬁiﬁ i< )ééﬁn
Tested by: M‘ﬁ\ Checked by: ‘E’ﬁa ¥ Approved by:
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ZHER
Parameter information
7 i FOs P
Product Cell Battery
I\%)il 332328 361-00185-00
—
Nori]i:j;\lE%/(J)j—ll‘tage 391V 3.91V
Ra:[%zi d%i;i;ity 425mAh 423mAh (1.66Wh)
B s
Limif?lEE cﬁfjf \J/;ltage 445V 4.45V
o pen
Stanj;{fgfg?éilrrent 85mA 84.6mA
Standaﬁ%iﬁfﬁf&e{} Eurrent 85mA 84.6mA
Maij(jiﬁfg% Ecﬁfjem 425mA 423mA
Maxyli)ijs(cglj/,(;liieEE C/)jbrrent 850mA 846mA
Enza(;ilffgﬂe: (EZEu/rflr{ent 8.5mA 8.46mA
Cu:OJE i}ige 3V 3V
\E%ii;jlt - 5.9¢g
Bl Nt Ipes(1SIP)
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M REwWl
g | MRORH e o e |
o Z R ARG S NEI N % ) A S Test #/
Name of Standard requirement or the clause number of standard Test result . Remarks
No. rest conclusion
es
— Bt B CGRIGAARET MY CGELBITHIZIE 1) 38.3 71 W 1
) 'EJAI); d UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 S Eh% /
itude ee
. ) Amend.1/Subsection 38.3 . Passed
simulation SR T 1 Tost T.1 Appendix 1
EVA W .
g | A GRS GRUETRIEE D 383 % [
B AVES ) 3
5 I;lhx IL UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 S Eh% /
erma ee
Amend.1/Subsection 38.3 ) Passed
test SR T2 Test T2 Appendix 2
LA BN .
BeaE GRIGHPRHETM)  CGE-BEITHUEIE 1) 38.3 71 E 3
; &) UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s i ;
ee
Vibration Amend.1/Subsection 38.3 ) Passed
R4 T.3 Test T.3 Appendix 3
BeaE GRIGHARHETMY  CGE-BEITHUEIE 1) 38.3 71 LI 4
A UisH UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s “ ;
ee
Shock Amend.1/Subsection 38.3 A dix 4 Passed
. endix
R T.4 Test T.4 PP
hERaEs | BREE GRIRMARET MY CE-BEITHREIE 1) 3837 T S
5 External UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s “i ;
ee
short Amend.1/Subsection 38.3 ) Passed
circuit R T.5 Test T.5 Appendix 3
BeaE GRIGHPRHETM)  CGE-BEITHUEIE 1) 38.3 71 TIE 6
6 Ik UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s “i ;
ee
Crush Amend.1/Subsection 38.3 ) Passed
R T.6 Test T.6 Appendix 6
—— BaE GRIGHARHETMY  CGEBEITHUIEIE 1) 38.3 7 L 7
; = UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s HH ;
ee
Overcharg Amend.1/Subsection 38.3 ) Passed
¢ X356 T.7 Test T.7 Appendix 7
. BeaE GRIGHPRHETM)  CGE-BEITHUEIE 1) 38.3 71 W 8
) Forced UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s aH ;
orce ee
disch Amend.1/Subsection 38.3 A dix 8 Passed
ischarge y endix
s AT T.8 Test T.8 PP
MRRFR B 2% A o s
, WEGRAE: 20°C-25°Cs HERRAE: 45%-75%
Test environment . . . . o
diti Ambient temperature: 20°C-25C; Ambient humidity: 45%-75%
condition
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b E 1
Appendix 1
5 . MR H 44 FR e FE RS
No. Name of Test Items Altitude simulation
F i G FE R A WA AT Before W5 After FERS | F4HEE -
HA AR M4
5 i MR | JFEEE | BbE | FFEREE Mass loss Residual B
Sample status Test result
Sample No mi(g) Vi(V) m2(g) V2(V) (%) voltage (%)
HIRGTEATH
B1 | CYC Fully Charged 5.897 4.40 5.897 4.40 0.000 100.00 0]
HIRGTEATH
B2 1 CYC Fully Charged 5.885 4.40 5.885 4.40 0.000 100.00 0
HIRGEA T
B3 1 CYC Fully Charged 5.898 4.41 5.898 4.41 0.000 100.00 0
HIRGTEATH
B4 | CYC Fully Charged 5.896 441 5.896 441 0.000 100.00 0]
HIRGTEATH
BS 1 CYC Fully Charged 5.896 4.40 5.896 4.40 0.000 100.00 0
25 SEA T
B10 25 CYC Fully Charged | 570 4.41 5.876 4.41 0.000 100.00 o
25 RGEA TR H
Bl11 25 CYC Fully Charged 5.899 441 5.899 441 0.000 100.00 0]
25 REA TR H
B12 25 CYC Fully Charged 5.887 442 5.887 442 0.000 100.00 0]
25 SEA T
B13 25 CYC Fully Charged | 2558 4.42 5.888 4.42 0.000 100.00 o
25 SEA TR
Bl4 25 CYC Fully Charged | 2552 4.40 5.885 4.40 0.000 100.00 o
AR

vE: L-EE; V-HER; D-fA; R-BEEY;

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire
O-No leakage, no venting, no disassembly, no rupture, no fire.

F-f2k; O-Ttiltia. JLHE . oMk, LHE. kX
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e x 2
Appendix 2
e 5 MR H 44 FR I B2 e
No. Name of Test Items Thermal test
ESTE FE R A WA AT Before MG After FRERS | R4 HEE -
HA AR M2
5 " MibRE | SRR | MRBE | JFBSHE | Massloss | Residual :
Sample status Test result
Sample No mi(g) Vi(V) ma(g) V2(V) (%) voltage (%)
HIRE AT H
Bl 1 CYC Fully Charged 5.897 4.40 5.896 4.37 0.016 99.31 (0]
HIRE AT H
B2 1 CYC Fully Charged 5.885 4.40 5.884 4.38 0.016 99.54 ¢}
HIREEAH
B3 1 CYC Fully Charged 5.898 4.41 5.897 4.38 0.016 99.31 ¢}
HIRE AT
B4 1 CYC Fully Charged 5.896 4.41 5.895 4.38 0.016 99.31 (0]
HIRTE AT
B5 | CYC Fully Charged 5.896 4.40 5.895 4.37 0.016 99.31 (0]
25 WA
B10 25 CYC Fully Charged | 570 4.41 5.875 4.39 0.017 99.54 ¢}
25 SEA T
Bl11 25 CYC Fully Charged 5.899 4.41 5.898 4.39 0.016 99.54 (0]
25 e AT
B12 25 CYC Fully Charged 5.887 4.42 5.885 4.39 0.033 99.32 (0]
25 WRAEFAH
B13 25 CYC Fully Charged | 2558 4.42 5.887 4.39 0.016 99.32 ¢}
25 WRAEFAH
Bl4 25 CYC Fully Charged | 2587 4.40 5.884 4.37 0.016 99.31 o
DS

v L-EE; V-HER; DR R

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

F-if2 K O-TGiltda. JTHE . Mk, BB, Tk
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Appendix 3
g 3 MR H 44 FR IRzh
No. Name of Test Items Vibration
ESTE FE R A WA AT Before MG After FRERS | R4 HEE -
HA AR M2
5 N MR | JFERRLEE | WjlBREr | FFESHJE | Massloss | Residual :
Sample status Test result
Sample No mi(g) Vi(V) ma(g) V2(V) (%) voltage (%)
HIRE AT H
Bl 1 CYC Fully Charged 5.896 4.37 5.896 4.37 0.000 100.00 (0]
HIRE AT H
B2 | CYC Fully Charged 5.884 4.38 5.883 4.38 0.016 100.00 (0]
HIREEAH
B3 | CYC Fully Charged 5.897 4.38 5.896 4.38 0.016 100.00 (0]
HIRE AT
B4 1 CYC Fully Charged 5.895 4.38 5.894 4.38 0.016 100.00 (0]
HIRTE AT
B5 | CYC Fully Charged 5.895 4.37 5.895 4.36 0.000 99.77 (0]
25 WA
B10 25 CYC Fully Charged | 2577 4.39 5.874 4.38 0.017 99.77 ¢}
25 SEA T
Bl11 25 CYC Fully Charged 5.898 4.39 5.897 4.38 0.016 99.77 (0]
25 e AT
B12 25 CYC Fully Charged 5.885 4.39 5.885 4.39 0.000 100.00 (0]
25 WRAEFAH
B13 25 CYC Fully Charged 5.887 4.39 5.887 4.38 0.000 99.77 (0]
25 WRAEFAH
Bl14 25 CYC Fully Charged 5.884 4.37 5.883 4.36 0.016 99.77 (o)
DS

v L-EE; V-HER; DR R

O-No leakage, no venting, no disassembly, no rupture, no fire.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire
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bt 3% 4
Appendix 4
5 ] PRI 4 7 i
No. Name of Test Items Shock
FE 5 4 L WX AT Before W5 After FRERL | FEEE |
g FRS ‘ \ | AR
= B R | JFEEEA | HIBEE | JTEEE Mass loss Residual
Sample status Test result
Sample No mi(g) Vi(V) m2(g) V2(V) (%) voltage (%)
HIRGE AT
Bl | CYC Fully Charged 5.896 4.37 5.896 4.37 0.000 100.00 O
HIRGE AT
B2 | CYC Fully Charged 5.883 4.38 5.883 4.38 0.000 100.00 O
LER/SRE !
B3 | CYC Fully Charged 5.896 4.38 5.896 4.38 0.000 100.00 O
HIRGEAETH
B4 | CYC Fully Charged 5.894 4.38 5.894 4.38 0.000 100.00 O
HIRGE AT
B5 | CYC Fully Charged 5.895 4.36 5.895 4.36 0.000 100.00 O
25 XGEA A
B10 25 CYC Fully Charged 5.874 4.38 5.874 4.38 0.000 100.00 O
25 oEA T
BI11 25 CYC Fully Charged 5.897 4.38 5.897 4.38 0.000 100.00 O
25 e AT
BI2 25 CYC Fully Charged 5.885 4.39 5.884 4.39 0.016 100.00 O
25 RSEAR A
B13 25 CYC Fully Charged 5.887 4.38 5.887 4.38 0.000 100.00 O
25 SER AR
B14 25 CYC Fully Charged 5.883 4.36 5.883 4.36 0.000 100.00 O
LR H

e L-tEss V-AFRG DR R FoRK: O-iftds. <. k. . ok
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire
O-No leakage, no venting, no disassembly, no rupture, no fire.
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bt % 5
Appendix 5
s ; TR 4475 e
No. Name of Test Items External short circuit
: % E R ToE it 2 T A vl 2 . i
PEdh G PEAIRTS e kG5 e
Max. External Temperature
Sample No Sample status ) Test result Remark
RS N
Bl 1 CYC Fully Charged 58.6 o /
LRSS N
B2 1 CYC Fully Charged 579 0 /
HIGEETTH
B3 1 CYC Fully Charged 572 o /
LRSS LN
B4 1 CYC Fully Charged 57.1 0o /
RS N
B 1 CYC Fully Charged 57.9 o /
25 W a i
BI0 25 CYC Fully Charged 57.8 0 /
25 IRGEAFH
Bl 25 CYC Fully Charged 57.6 o /
25 KoEATEH
BI2 25 CYC Fully Charged 58.4 ') /
25 W a7
BI3 25 CYC Fully Charged ST.7 0 /
25 W a e
Bl4 25 CYC Fully Charged 57.0 0 /
PAR

E: SRR 170C
D-fiffA; R-BE: F-if k; O-FLffik. o, Ttk
Note: External temperature not exceed 170°C

D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture, no fire.
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it % 6
Appendix 6
FF5 6 DT H 44 FR E9AS
No. Name of Test Items Crush
. v ToF ot 2 T B i 2 - o
e ETAS) B M as Uk
Max. External Temperature
Sample No Sample status ) Test result Remark
K 50%75 &
Cl 1 CYC 50% Capacity 24.5 O /
K 50%75 &
C2 1 CYC 50% Capacity 244 O /
K 50%75 5
3 1 CYC 50% Capacity 25.1 O /
K 50%75 &
C4 1 CYC 50% Capacity 24.7 O /
K 50%75 &
cs 1 CYC 50% Capacity 25.1 O /
25 K 50% A=
C6 25 CYC 50% Capacity 24.1 O /
25 K 50% A=
c7 25 CYC 50% Capacity 24.1 O /
25 IR S0%A &
c8 25 CYC 50% Capacity 252 O /
25 K 50% A=
c9 25 CYC 50% Capacity 249 O /
25 K 50% A=
Cl10 25 CYC 50% Capacity 242 O /
NS

E: AFREEAEY 170C
D-fiffth; F-if-k; O-Tofiftk. ok
Note: External temperature not exceed 170°C

D-Disassembly, F-Fire, O- No disassembly, no fire.
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bt 2% 7
Appendix 7
FFg ; DT H 44 PR o E
No. Name of Test Items Overcharge
FE 5 FEAVIRAS M S5 w1
Sample No Sample status Test result Remark
BB
B6 1 CYC Fully Charged O /
EER/SRES !
B7 1 CYC Fully Charged O /
HIXTERTH
B8 1 CYC Fully Charged O /
HIXTERTH
B9 1 CYC Fully Charged O /
25 GEA A
BIS 25 CYC Fully Charged O /
25 GER A
B16 25 CYC Fully Charged O /
25 e R
B17 25 CYC Fully Charged O /
25 GER A
BI8 0] /

25 CYC Fully Charged

NS

e D-fifiks P2k O-Tofiffk. Joild kK,
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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b % 8
Appendix 8
e 8 WA H 475 AL
No. Name of Test Items Forced discharge
B4 BEfAR WA #iE
Sample No Sample status Test result Remark
Cll 1 Cyﬁcbslizy%iz%hﬁged ° :
Cl2 1 cib:ﬁ%?ﬁged ° :
Cl13 1 ciéi%ﬁhﬁged ° :
Cl4 1 cyﬁcbslizy%iz%hﬁged 0 /
Cl15 1 cib:ﬁ%?ﬁged ° :
Cle 1 ciéi%ﬁhﬁged ° :
s
C17 1 C;é;{)li\lj;%z%hﬁged ° :
Ci18 1 cyﬁcbslizy%iz%hﬁged ° :
C19 1 ciéi%ﬁhﬁged ° :
C20 1 ciéi%ﬁhﬁged ° :
C21 25 ggéﬁ;ﬁy%ﬁﬁfrged © :
2 25 Cac ruly Dishaged ° :
s
C23 25 Czic{j;;?yél)?skdiged © :
c24 25 rc flly Dramged ° :
c2s 25 Crc raly Dshaed ° :
C26 25 ggéﬁuﬁyﬁziﬁd © :
c27 25 Crc raly Dshaed ° :
C28 25 ggéﬁuﬁyﬁziﬁd © :
€29 25 Crc raly Dshaged ° :
C30 25 g\?gﬁ;ﬁyﬁiﬁiged © :

E: D-filffl; F-gks O-Lffh. Jole -k
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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¥ B Sample Photo
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Important Notice

1. The test report is invalid without the official stamp of PTC.
AR E TG PTC i AR
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

ARG BTEHAEN . FIZN . R ERNEA TR
3. Nobody is allowed to partly photocopy this test report without written permission of PTC

RZ PTC B[R, AFFE B Hl AR 4.
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.
MBERLL ZH. BH. BHE. Rk SRRSO LB SRS B
5. Product information and customer information provided by the applicant, we are not responsible for its

authenticity
PR BANE UE S R AR A, AT R S 1t .
6. The test report is valid for the tested samples only.
AR AR A I A i A 2K
7. The Chinese contents in this report are only for reference.
AR FH A FN S
8. Objections to the test report must be submitted to PTC within 15 days.

R EFEA AU NMTWEIRE Z B 15 RNFA A FRE .

***End of report™**
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